OuPL

SUSTAINABILITY REPORT
2017-2018

ZERO RESPONSIBLE INDUSTRY, INNOVATION
HUNGER CONSUMPTION AND INFRASTRUCTURE
AND PRODUCTION

(((




, .!h
products to provide the customer wi jhk-:-“l "

i
ey

1\..

L*_';é.‘ y St

-_;?/f}'?‘/:}f }f"rf //"J'.l] |4 II|I
” /J’JHHH\\\\\ e

'I .,., o i.r-\-ll.r-ﬁﬂ. "“"""‘M ' Pl Cm ™ Wf‘f 1!-{}1&_‘% i ._4‘:'. SN

"* N

'*"‘"-r»-' ’*“‘-u' 1.
4 _..i

41,‘ : }

-{!
i o 1 i
T R

About UPL

2" 130+ .~ .35 / /7,435

Largest Post-Patent Number of countries Number of Professionals
Agro Chemical in which the company manufacturing working from
company Globally sells its products facilities 58 nationalities




+ Challenge status-quo and current ways of working Ensuring high standards of
[...]
Cooling water was pumped through circulation pump This has resulted in reduction
to cool refrigerant in surface condenser at condensing of condensate temperature to
temperature of 40° C, which was resulting into 36° C leading to significant
significant power consumption in the compressors. reduction in power

consumption as shown below.
Surface condenser was replaced with evaporative The overall cost saving
condenser to bring down the condensing temperature. achieved is Rs. 41.3 million.
In evaporative condenser refrigerant vapour to be
condensed is circulated through a condensing coil,
which is continually wetted on the outside by a
recirculating water system and air is pulled over the coll,
causing a small portion of the recirculating water to
evaporate which in turn removes heat from the vapour
in the coil, causing it to condense.

Power Consumption(KW)

Before After

o e EIT Cormpressor
i
Weal R cwrump

Mancozeb Plant Savings (KW) 229

-EII

Caustic Chlorine Savings (KW) 222
Plant
’-l

-IE!

GF 3000 Plant Savings (KW) 115




Case study: GF3000 plant

Waste heat recovery at GF 3000 condensate to preheat boiler feed water

Earlier waste heat recovered from hot condensate and
flash steam at GF-3000 plant was pumped to cooling
tower at 100° C which used increase cooling tower load.
Now, the waste is used to preheat DM water from
power plant. In first Plate Heat Exchanger (PHE) DM
water is heated through hot contaminate and then
through flash steam in other PHE. Thereafter, it is mixed
with pure condensate from VAM and sent to GF-3000
condensate tank 02, to the De-aerator of power plant.

TR R

Ep s e

Outcome

This has resulted in following benefits:

Saving in Coal at Power Plant
1620 TPA

Saving in Steam at Power Plant de-aerator
10032 TPA

Carbon emission reduction
4567 tCO,

Cost saving
Rs. 13.5 million




Know Us Better Societal Value creation Creating value Economic performance

Environmental and

product stewardship

Case study: CS2 & Acephate plants

Power norm reduction in CS2 & Acephate plants by installing back pressure turbine in place of
PRV stations

l. -

In PRV stations kinetic energy of steam used to get wasted
while reducing pressure from 23 barg to 4 barg. Whereas, the
same pressure-reducing function can be performed by a
backpressure steam turbine while converting steam energy
into electrical energy.

All three existing pressure reduction stations were bypassed
by installing 180kw backpressure turbine that produces

energy while reducing steam pressure at the same time. The

Outcome
energy produced can then be directly connected to an

clecirieel elsiouilion e fovael This has resulted in following benefits:

Saving in power consumption at CS2
180 KWh

Saving in power consumption at
Acephate
165 KWh

Cost saving
Rs. 16.6 million




Energy Performance parameters (All Units in GJ)

Case study: CS2 plant
Flash steam recovery at CS2 plant by closed loop flash jet pump system

Outcome

This has resulted in following benefits:

Due to inadequacy of existing steam operated

pressure pump, flash steam from higher pressure Saving in steam
condensate was getting released to atmosphere. In 2280 Tl

order to recover the flash steam, closed loop flash jet Saving in water at cooling tower
pump has been installed at CS2 plant wherein 2230 TPA

recovered flash steam is being rerouted to deaerator

make up water preheating to reduce live steam Cost saving

consumption in deaerator. Rs. 4.5 million

Carbon emissions (All units in tCO,)

Total Direct Emission 758738.22

Total Indirect Emission 135807

Total GHG Emission 894545.23

Air emission parameters (All units in Metric Tonnes)

Coal EAEIIERE so, | XTI
Natural Gas | ELEDLER:Y, (R 125 |

Fuel Oil  EEFFIYICER

Total Direct Energy Consumption | Ep& Xy
Total Indirect Energy Consumption  [GyZ eIk

3




Know Us Better Societal Value creation Creating value Economic performance
Environmental and

product stewardship

I CLIMATE
ACTION
SDG 13:

Climate Action

Water Management

The Earth's water resources are unequally distributed and are
threatened by increasing pollution and overuse. Hence, it is
imperative for us to reduce water consumption not only
during the production stage but across the entire value
chain. We regularly monitor our water consumption and
decide action plan as we continue to emphasise on
improving productivity and plant utilisation to reduce

SDG 06:
Clean Water and
Sanitation

Our water conservation initiatives are aimed towards
reducing water requirement in our operations and reducing
discharge of waste water by innovation recycling
technologies. This way we are also fulfilling our commitment
to SDG Goal 6 - Clean water and sanitation as we continue to
increase water use efficiency and ensure sustainable
withdrawals across our operations.

Water conservation initiatives in FY 2017-18

e We achieved Zero Liquid Discharge at Tarapur Unit10.

e Enhanced the RO water utilization by 57% in last two
years at Jhagadia Unit 5.

e Utilized the water from hot water bath in drum
detoxification in Ankleshwar Unit 3.

e Reduced water consumption in Clomazone and Devrinol
production in Ankleshwar Unit 2.

e Reduced water consumption in Aluminium Phosphide
and Red Phosphorus production in Vapi Unit 0.

e Implemented metering, monitoring & targeting (MMT) to
ensure the efficient performance of system.

At UPL, we are continuously working towards reducing
GHG emission across our operations through various
climate change mitigation measures e.g improvement
in energy efficiency, deployment of new technology
and process modifications in line with SDG 13- Climate
Action. We have a Sustainable Development Plan as
well for effective climate change related planning and
management.

specific consumption of water. In order to minimise our
water footprint we reuse as much water as possible in our
processes, through initiatives like rainwater-harvesting and
waste-water treatment. We are compliant with all local and
national laws related to effluent discharge. We have
undertaken various other initiatives across our
manufacturing plants with an aim to decrease abstracted
water demand in our operating plants.

&

Performance

20%

Reduction from baseline in
water consumption per
tonne of production in the
Company's manufacturing
plantsin 2017-18

38%

Reduction from baseline in
wastewater discharge per

Highlights

Target

30%

e Reduction in specific
water consumption in
our manufacturing
plants by 2020 from
baseline year FY 2015-16

e Reduction in specific
wastewater discharge in
our manufacturing
plants by 2020 from

baseline year FY 2015-16 tonne of production in the
Company's manufacturing

plants in 2017-18

Water performance parameters (All units in KL)

W )

3,141,294.36 382,129.84 1,614,206.05 12.16%
Total Water Total waste % recycled
water reused water and

consumption & discharged reused
recycled

water withdrawal sources : Municipal water and Ground water

/)
UPL Limited




Volute Sludge Dewatering Press

Last year we installed Volute dewatering press at Jhagadia
Unit- 5 as pilot study. After achieving satisfactory results, we
have implemented the technology this year at Unit- 5
Jhagadia and Unit- 10 Tarapur. Volute is sludge dewatering
equipment which can be operated on continuous basis
instead of batch process like filter press. It is more energy
efficient and less noise generating than any other
continuous dewatering equipment like centrifuge, belt filter
press, and screw press. It also helps us reduce manual
operation and man power in sludge handling. Through this
technology, we are able to get 30-35 % dry solid as
dewatered sludge. We have also installed similar equipment
at our new ETP at Tarapur plant Unit-10 with capacity of
1m?/hr sludge handling capacity. The technology has
enabled us in efficient management of sludge generated
from our waste water treatment plant with reduced

manpower.

Scaleban

SCALEBAN™ is a patented, mechanical, static and non-
chemical water treatment equipment provided by Scaleban
Equipment Private Ltd. It can utilise effluents like RO reject
water and ETP treated water as make up water in cooling
towers in place of fresh water / soft water. Its art of design
technology prevent scaling in heat exchange during usage
of high TDS water or treated effluent. Last year we piloted
the Scaleban technology at Unit-1 and this year we have
implemented it at operational level .During piloting, we
found that we can utilise the treated effluent as feed water
and recirculate it till we get TDS around 100000 ppm without
impacting the cooling efficiency and scaling of heat
exchanger pipes in cooling towers. This will save around 400
KL/Day make up water in cooling towers, besides reducing
RO energy consumption and overall effluent discharge and
treatment cost. We plan to implement this technology at
Unit-5in FY 2018-19.

Sustainability Report 2018

New Zero Liquid Discharge ETP at Tarapur Unit-10

During FY 2017-18, we constructed new 120 KLD ETP at Unit-
10 in Tarapur MIDC, Maharashtra. This is a Zero Liquid
Discharge (ZLD) ETP designed using modular concept which

comprises of advanced waste water treatment technology
like Volute Dewater press, MBBR, DAF, UF and RO followed by
MEE. We used Bolted glass fused tank as MBBR reactor for the
first time in this ETP to reduce time and cost. Also, due to its
modular design we were able to construct the ETP within
630 square meter area excluding MEE plant. Currently, we
have fully functional ETP at Unit- 10 which is our third ZLD
technical pesticide manufacturing facility after Unit- 2
(Ankleshwar) and Unit- 4 (Halol).

Forward osmosis

4

Forward osmosis (FO) is an emerging effluent treatment
technology in Zero Liquid Discharge scheme which we
piloted at Unit-5 (Jhagadia) on treated effluent. In traditional
Reverse osmosis (RO) plant requires high reverse osmotic
pressure on membrane which leads to more energy
consumption to get higher recovery rate and reject
concentrate. This in turn increase energy consumption in
Multi effect evaporator to concentrate the effluent. FO
requires less energy as it acts similar to natural osmosis
process using Draw solution generating less osmotic
pressure than RO. During pilot phase, we fed treated effluent
from ETP and achieved around 70-75 % recovery rate in
permeate and around 15-20% concentrate in reject.




Know Us Better Societal Value creation Creating value Economic performance
Environmental and

product stewardship

Waste Management

We are committed towards reducing waste in our daily
operations as we aim to continue making our operations
more efficient. As a responsible corporate , we aspire to
nullify our waste to landfill, closing the end-of-life loop and
finding value in the waste material generated. We have
invested in technologies to extract value from waste and
create new products, thereby reducing our waste footprint.
Effluents generated are treated to meet the most stringent

12 Goero
CONSUMPTION
AND PROCUCTION Yo Tl )
Responsible Consumption
And Production

We have continuously worked on maximum resource
utilization and reduction of waste disposal to landfill and we
will continue to reduce waste generation through
prevention, reduction, recycling and reuse in line with SDG
12- Responsible Consumption and Production patterns.

Wastereductioninitiativesin FY 2017-18:

e Unit- 01 Ankleshwar has done waste reduction by
producing saleable grade sodium sulphate, earlier wet
salt of approx. 12 MT / day was being sent to Treatment
Storage Disposal Facility (TSDF) site- Bharuch Enviro
Infrastructure Limited (BEIL), Ankleshwar.

¢ UPL Unit-01, Ankleshwar was using 50 MT/day of Lime in
Ammonia recovery plant. This was handled in 50 Kg bags
and lime dusting was a problem. The unit has
implemented " Lime Bulker" and closed transportation
and handling. This eliminated lime dusting and loss of
lime. Housekeeping in and around plant was improved.

e Unit- 01 Ankleshwar has done reduction of DCP sludge
(Di Calcium Phosphate sludge) which was earlier sent to
landfill as this is now sold to end-users as by-product
which reduces solid waste quantity going to TSDF site-
BEIL, Ankleshwar.

e Converted the process waste of Pendimethalin and
Glufosinate plant into sellable by-products in Jhagadia
Unit 5.

e Reduced specific waste disposal by increasing the yield of
PMP and UPH production in Vapi Unit O.

e Implemented the practices of 4R (reduce, recycle, reuse,
reprocess) concept in Hazardous waste management

regulatory requirements and processed with innovative
technology to recycle thereby achieving zero liquid
discharge in most of our manufacturing units. In order to
minimize the volume of packaging waste, we are working
towards using smart packaging. We have undertaken
conscious efforts to use resources as efficiently as possible
and simultaneously work towards reducing emissions and
waste generated.

Highlights

Performance

25%

Waste management parameters (All units in

Metric Tonnes)

- ——
55516.853 20478.882
Hazardous Non-Hazardous

waste waste

/
UPL Limited




i Ml A | . B
DL 11107 | e

L

41



Know Us Better Societal Value creation Creating value Economic performance
Environmental and

product stewardship

Spill Management

We ensure that adequate control procedure is in place to
prevent spills during the operational activities. We have
developed a spill clean-up procedure for our manufacturing
locations which aim to minimise impact on ecosystems
leading to exigencies. There have not been any significant
spills at our facilities during FY 2017-18.

Environmental Governance

At UPL, we understand that our core business activities
comprising of development, production, processing and
transportation of chemicals demands a responsible
approach. In line with one of our core values “Nurturing the
Environment”we systematically address risks with a very high
standard of compliance and sustainable eco-friendly
practices. We expect our employees and contractors to know
the risks of working with our products, substances and plants
and handle these responsibly. Our environmental policy
addresses the need to minimise the adverse effects arising

out of industrial chemical and agrochemical manufacturing
process and is applicable to all our internal and external
stakeholders across the value chain. We have a structured risk
management framework in order to identify key risk arising
out of our business operations and implement

comprehensive control mechanism to mitigate the identified
risk. We are able to identify new risks as well through this
framework in case of any process modification or technology
upgradation.

Across all our manufacturing units we have formed a
dedicated Green cell comprising of engineers and
researchers headed by senior level directors to carry out
research and innovate smarter solutions focusing on waste
management and carbon footprint reduction.

As a responsible corporate, we consider legal compliance as
one of the top priorities . We ensure that our operations
comply with country specific legal requirements and are
committed to go beyond the minimum standard set by
regulatory bodies which will enable us to get competitive
advantage in near future.

-~
N
d



UPL Sustainable Development Plan

At UPL Limited, we believe that Sustainability is the best
opportunity for business to drive smarter innovation and
profitable growth. Sustainability ensure a fair society, living
within environmental limits and creating a sustainable
profitable business. We are constantly working to reduce
environmental footprint and find innovative product
solutions that benefit the environment. Our environmental
standards apply worldwide.

Our commitment to environmental protection, health and
safety extends beyond the scope of legal requirements. In
the case of acquisitions we examine prior to the transaction
whether the applicable environmental and occupational
safety regulations and fundamental employee rights are
complied with at the production sites in question.

We are committed to the chemical industry's Responsible